Dealership
  TUMTUM- VAZRA-GOLFCART- SPARE PARTS  
         
Part Name Model No Fiitings Order Quantity
Front Wheel / Front Fork
Front Axle / Bush 275-14 --- ---
Brake Shoes 275-14 --- ---
Front Fender 275-14 --- ---
Front Brake with Hub 275-14 --- ---
Front Tyre 275-14 --- ---
Front Tube 275-14 --- ---
Front Absorber
( With Handel Twith Exerted Spring)
275-14 --- ---
Front Rim 275-14 --- ---
Head Lamp Supporter 275-14 --- ---
Steering System
Handle Switch --- --- ---
Steering Bar --- --- ---
Left Handle Bar --- --- ---
Throtle Handle
(right bar)
--- 298A ---
Steering Device
(up alu.Down steel)
-- --- ---
Steering Bearing 91683 φ22,φ24 each one,
high classisc
---
Lights
Speedo Meter 48V --- ---
Direction Light 48V --- ---
Head Lamp --- --- ---
Tail Light --- --- ---
Electric System
Wires Group Special --- ---
Flasher 48V --- ---
Controller( 24 Tubes) 48V 40V --- ---
Short circuilt
(Protection Switch)
32A --- ---
Convertor --- --- ---
Power Lock --- --- ---
Horn --- --- ---
rear wheel
Rear tube --- --- ---
Rear tyre --- --- ---
Rear tyre --- --- ---
Rear Brake
Rear brake 160 mm diametre 2013 new φ16plat washer、
φ3*40 open pin/1 pc
---
Brake pedal General --- ---
Brake reset spring 130mm --- ---
front break lever for rear brake M8*630 M8nut,M8,M12plat washer/1pc
 open pins/2pcs
---
Rear brake lever M8*980 M8,M12plat washers/2pc,
open pins/4pc
---
Park brake handle Rh M8*20bolts、φ8nuts、spring
washers/2pcs,plat washers/4pcs
---
Handle brake cable L=320 --- ---
Brake light swich sencor General --- ---
Brake swich spring General --- ---
Rear Brake
Rear brake 160 mm diametre 2013 new φ16plat washer、
φ3*40 open pin/1 pc
---
Brake pedal General --- ---
Brake reset spring 130mm --- ---
front break lever for rear brake M8*630 M8nut,M8,M12plat washer/1pc
 open pins/2pcs
---
Rear brake lever M8*980 M8,M12plat washers/2pc,
open pins/4pc
---
Park brake handle Rh M8*20bolts、φ8nuts、spring
washers/2pcs,plat washers/4pcs
---
Handle brake cable L=320 --- ---
Brake light swich sencor General --- ---
Brake swich spring General --- ---
Rear Suspension
Leaf spring 45*500 --- ---
Rear suspension adjusting pole 380 M10*50bolts,nuts/4pcs each ---
Leaf spring hanger rubber cussion --- --- ---
Leaf spring fitting plate General 5 holes ---
U bolts M10*300 M10nuts /16pcs,
M10plat washers/8pcs
---
Electric motor 850W --- ---
Rear axle com 800W L=800
with differencial
---
leaf spring hanger General --- ---
Accessories Parts
Power swich cover --- --- ---
Rim cover --- --- ---
Battary line --- red wireφ6*80 ---
Narrow wire-line belt 5*250 --- ---
Charger socket 60V M5*15bolts、M5nuts、
φ5plat washers/2pcs
---
Battery fitting plate Self made --- ---
Reflector --- --- ---
Direction lights rubber bush --- --- ---
Headlamp rubber bush --- --- ---
Front wires procetor cover --- M6*20 cross bolts/plat washers/nuts 2pcs each ---
Driver seat cover --- M8*20bolts/plat washers/spring
 washers/nuts 4pcs each
---
Chassis frame carrier --- carrier size 1.3*1 meter
completed chassis with
carriage,update design,and
no any bolts joint ,no noise
---
Roof support rod --- M8*40bolts、spring washers、nuts
/4pcs,plat washers/8pcs
---
Back rest bracket --- M8*40 bolts、spring washers、nuts
/4pcs,plat washers/8pcs
---
Foot brake rubber bush --- --- ---
Wire junction connector 5 terminal --- ---
Driver's seat 89*30 --- ---
Front passenger seat --- --- ---
Rear passenger seat --- --- ---
Driver side protection cover --- --- ---
Floor mat --- --- ---
rear view mirror --- --- ---
Roof 850W Plastic Roof 100% ABS
Without Painting
Paasenger Hand Rails --- --- ---
Canvas Rain Curtain --- Three Sides ---